OSP-1230-OXY3 Qube

Main Grip Assembly ( 3pcs )

Main Grip

This part, for tuning
reasons, comes factory
pre assembled,

it ready to us

2x Radial bearing 3x8x2.5

(add loctite 648 )

3x8x3.5 Thrust Bearing
(add loctite 648 )

3x4.5x0.1 Shim

DFC Assembly (3pcs)

2x5x2 Radial Bearing

2X3.7X4.4 Bushing
Thread Rod M2x10

linkage Ball

Spindle Assembly ( 3pcs )

Spindle Retainer Bushing

This part, for tuning
reasons, comes factory
pre assembled,

it ready to us

M2x5 Button Screw
(‘add loctite 243 )

Qube Spindle

3x4x0.1 Shim

M2x5 Hex Cap Screw
(loctite 243 )

M2 Spacer

This part comes pre assembled
WITHOUT thread lock. It MUST
be re-assembled with thread lock
as shown.

QL7 [HIELS



This part comes pre assembled
WITHOUT thread lock. It MUST

be re-assembled with thread lock
as shown.

M2x18 Hex Cap Screw

\\\//

2x4x0.5 Spacer

Main Grip Bushing - Black

P

OXY0020-M1.2x2 Special Screw
(loctite 242)

—s— Upper Swash Plate

Lower Swash Plate

M1.6X3 Button Head Screw
This part, for tuning (‘add loctite 243 )
reasons, comes factory

pre assembled,

it ready to us

QL7 [HIEL]




This part comes pre assembled
WITHOUT thread lock. It MUST
be re-assembled with thread lock
as shown.

Anti Rotation Pin Tail Linkage Ball
('add loctite 243 ) ( Loctite 243)

OXY0019
Swash Plate Ball

(‘add loctite 243 )
3x4x0.1 Shim

0OXY0043-4X2 Linkage Bal
(‘add loctite 243 )

3x6x2.5 Radial Bearing
(‘add loctite 243 )

2.6x4.5x1.3 Spacer

0OXY0224 - Tail Pin Screw
(‘add loctite 243 )

4x7x2.5 Flange Bearing

add loctite 243

Tail Slider Sleeve

~=——Tail Slider Ring |

This part, for tuning |
reasons, comes factory
pre assembled,

it ready to us

Tail Slider Haft Moon

M2x5 Button Screw
(‘add loctite 243 )

2x3x2 Bushing

0OXY0064-Linkage Control

This part comes pre assembled
WITHOUT thread lock. It MUST
be re-assembled with thread lock
as shown.

@2X57 [HFIEL,




Swash Plate Assembled

M2x10 Shoulder Hex Cap Screw

M2x6 Hex Cap Screw
(add loctite 243 )

Tail Slider Assembled

Tail Rotor Assembled
(‘add loctite 243 )

M2x10 Shoulder Button Screw

add loctite

Tail Blade 47mm




Main Blade

if your kit is OXY3-255 ( Edition 2013 ) please use 255mm Main Blades

if your kit is OXY3-285 ( Edition 2013 ) please use 270 to 287mm Main Blades
if your kit is OXY3-270 ( Edition 2018 ) please use 270 to 287mm Main Blades
if your kit is OXY3-280 ( Edition 2018 ) please use 270 to 287mm Main Blades

—=——M2x14 Shoulder
Button Screw

&—-=—M2 Self Lock Nut




0OSP-1142-0OXY3-Qube-Center-Hub,Black

SP-OXY3-092 - OXY3 - Qube
Spindle Shaft Assembly, Set - 3 pcs

SP-OXY3-134
Qube Spindle Shaft only, set - 6 pc

'y

OSP-1227
OXY3-Qube-Main-Grip-Set,1Pcs

OSP-1228
OXY3-Qube-DFC-Arm,-Set

OSP-1230
OXY3-Qube-Swash-Plate

SP-OXY3-094
Double Open-End Wrench 5.5 x 7mm

OSP-1152
OXY3-Qube-3-Tail-Blade-System-Combo

OSP-1145
OXY3-Qube-Tail-Grip

OSP-1148
OXY3-Qube-Tail-Hub-Black

SP-OXY3-100
OXY3 - Qube 3 Blade Tail Hub Pin Screw - Set




OSP-1147-0OXY 3-Qube-Haft-Moon-Black

S
—

SP-OXY3-102-1
OXY3 - 3X Tail Blade 47mm - Orange

SP-OXY3-102-2
OXY3 - 3X Tail Blade 47mm - Green

S

SP-OXY3-102-3
OXY3 - 3X Tail Blade 47mm - Black

SP-OXY3-102-4
OXY3 - 3X Tail Blade 47mm - Yellow

S
-—

SP-OXY3-151-1
OXY3 - 3X Tail Blade 50mm - Orange

SP-OXY3-151-2
OXY3 - 3X Tail Blade 50mm - Green

S

SP-OXY3-151-3
OXY3 - 3X Tail Blade 50mm - Black

SP-OXY3-151-4
OXY3 - 3X Tail Blade 50mm - Yellow

LX1777- Carbon Plastic Main Blade 250mm
3Pcs, Black

>
»

ZHM-NRG255C-3X ZEAL ENERGY 3-Blade Carbon
Fiber Main Blades 255mm (Neon Orange)

~

ZHM-NRG285C-3X ZEAL ENERGY 3-Blade Carbon
Fiber Main Blades 285mm (Neon Orange)
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